My Company Name Sieve Analysis Report

My Address

®
. ‘V Project Number: M05-02-3072
To: LMT Enterprises Ltd. I i Report Number: 1
P.O.Box 173 15-Feb-05

Report Date:
Dunmore, AB.

AGGREGATE LABORATORY Sample Type: Pit-run
TOJ 1A0 CERTIFICATION (TYPE C) Sampled By: Client
. Source: McDougal Pit
Kelly Meier Tested By: EGT/ss
) . ) Sample Date: 14-Feb-05
Project: Materials Testing Date Received: 14-Feb-05
McDougal Pit Date Tested: 15-Feb-05
5.000 0.974
gravel sand T silt

10 82.02% % 1% Sieve Size Percent Percent
(mm) Passing Retained
200.00 100.000 0.000
° 150.00 94.831 5.169
125.00 86.801 8.030
8 100.00 80.505 6.296
\ 75.00 74.210 6.295
7 50.00 59.343 14.867
2 40.00 47.306 12.037
a 6 25.00 37.593 9.713
CCE 20.00 31.981 5.612
= 5 12.50 23.229 8.752
8 10.00 21.336 1.893
E 4 \ 5.00 17.982 3.354
2.50 16.115 1.867
3 1.25 11.108 5.007
\\ 0.63 9.967 1.141
2 TN 0.32 7.892 2.075
*\\_ 0.16 6.266 1.626
1 I e 0.08 5.614 0.652
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Reporting of these test results constitutes a testing service only. Engineering interpretation or evaluation of test results is provided only on
written request.



